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CONTROL HOUSING

ILLUS. PART NO. NAME OF PART AMT.
PL-60657
1 00-945002 Screw 1/4-20 TrusSs Hd. (5/8" L) .. eeveeieieiieeiiie ettt 15
2 00-945031 Top Controls BoX WEIAMENL...........uiiiiiiiee et s ettt e e sae e e e st e e e e snnaee e e e e e e enanes 1
3 00-945009 SCrew 8-32 X 3/8 Pan HA.......ooiiiiiie ettt e et e e e e e et e e e st e e e ennnnnnnrnnnnes 6
4 00-945060 WIEING COVEE PIALE.......eeiieiiiitie ettt ettt 1
5 00-927435 SCIrEW T0-24 X 3/4 LG neeiee ettt ettt e ettt e e e sttt e e e an e e e e e nneeeeestneeeeannseeeensnnsnnnnnenen 4
6 00-945076 LI 0010 T= T =1 Lo o] P OUPURN 1
7 00-945002 SCrew 1/4-20 TrusSS Hd.. ..ottt ettt aa e 1
8 00-411242-00001 Knob
9 00-945032 Controls BoX MOUNE ShElf.........oooiiiiiee ettt 1
10 00-945000 Screw 1/4-20 X 1-1/4 COUNLEISINK. ... .coitiiiiieiii ettt e saee e eae e 4
11 00-944136 Temperature Control.......................
12 00-945066 Wiring Kit.......ccooeveeenns
13 00-730534 Nut 10-24 Hex KEPS
14 00-922616 Self-Tapping SCreW 10-16 X 1/2.....coiuiiiiieiie et 1
15 00-945077 (07 =10 a1 [N T8 o [o3 1 oY g T = 1o D SRRt 1
16 00-944133 High Limit SWItCR......ooeieiie ettt et eeeaeeebeensneeaeeennes 1
17 00-945105 SCrEW = Cap 1/4-20 X 3/8......eeeieeeeieeetie ettt ettt ettt e et essee et e s te e teesnaeesaeeenre e e nnnaaaeeean 2
18 NS-047-72 LOCK NUL 1/4-20..... ettt ettt ettt e e et e e bt e et e e e st e e saeeeseeeaeesnseansneaaeeennns 4
19 00-945005 Screw 1/4-20 X 7/16 HEX Hd.....oooii e 8
20 00-945030-0000A  Lower Controls BoX WeIdMENT..........cooiiiiiiiiiie ittt ettt st e e s ebe e e saesneebeeenees 1
21 00-944131 Light - Indicator
22 00-944441 SWILCH = ON / Off. ettt e sh e et et e et e s aee e eeeaan 1
23 00-957916-00003  Nameplate - SMall (VUICAN).........oi ittt e e e e e 1
24 00-945029 Platen MOUNE PIAte.........oiiiiie et r e e e e e e e as 1
25 NS-047-72 LOCK INUL 1/4-20......c ettt bttt e ittt e bt e et enbae e e e e ennee 8
26 00-945045 HINGE PartS. ...ttt ettt et et nae et a e e e e 2
27 00-945013 PiN = CLEVIS /4 X 1=1/21 oottt ettt ettt ettt et et esbe e st eeenbeesaseensaeaaeeennes 1
28 00-976881-0000A  Kit - Safety Wire (INCIS. EM 17)....c..iiiiiiie et 1
29 00-945106 WIrE = BENA & SHAY ... .ottt 1
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21 00-498573-00001 Wire Tie
N PARTS NOT ILLUSTRATED

________________________________

716 00-944504 Clip - Teflon Retaining '
! 17 00-944505 Sheet - Teflon

1 18 00-976846 Tubing

i 19 00-719566 Sleeving 1/4 In.

1 20 00-976850-00024 Sleeving 1/2 In.

1

\

NS - ———————
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VMCS CLAMSHELL REPLACEMENT PARTS

ILLUS.
PL-60658

PART NO.

00-945002
00-945033-0000A
00-945063
000-944371-B0001
00-944954
00-945075
00-945053
00-945019
00-945052-00001
00-913126-00084
00-945052-00002
00-945085
00-945086
00-945082-000A3
00-113631-00024
00-944504
00-944505
00-976846
00-719566
00-976850-00024
00-498573-00001

PLATE ASSEMBLY
NAME OF PART AMT.

SCrew 1/4-20 TrUSS HU......oiiieiiieeecee e e e 12
Platen Assy. Cover
Platen Cover Gasket..........ccviiiiiiiieee et 1
Bracket - REIAINET.........eiiiiee et e e e e e e e e s nree e e e nnneeeaaeaeeeens 2
Plate - INSUlation RETAINET.........c.uiiiiiiii et 1
Lock Nut 1/4-20 Flange Hex.... .32
Platen INSUIION.........oc.viii ettt e e 1
Retainer - Heating EIEmMENt....... ..o e e e e 1
Element - Heating (208 V.) (WatIOW).........ooiiiiiiiii ettt e e e e e 1
Kit - Heating Element Repair (208 V.)...
Element - Heating (240 V.) (WatloW)..........ooiuiiiiieie et
TEFION Kit.. .ttt 1
Teflon Mount 1/4-20 Shoulder BOId............cociiiiiiiieiesee e e 2
Platen Plate and Side Panel Assy. (SMOOth).........c.coiiiiiiiiiiiiiec e 1
Stud - Self Clinching .
Clip - Teflon REt@INING.....cueiiiieiiiei ettt e e 1
ST Y= Qe 1= o o TSRS 1

* Teflon sheets for Panda Express are not sourced by ITW.
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ARM MECHANISM

ILLUS. PART NO. NAME OF PART AMT.
PL-60659
1 00-945027 REAr HOUSING L. ....ceiiiiii ettt e e e e e e e e e ns 1
2 00-945002 Screw 1/4-20 Truss Hd..
3 00-945028 IS8 o1 o T T =70 Q70 1Y/~ OO
4 00-945083 GFOMIMIBL. ...ttt h e ae et e ea et ettt eeae e e eb et et e e sae e e saee e ebneeeeeens 1
5 00-945026 Rear Cover and JUNCHON BOX.......cccuuiiiuiiiiiiiiiie ittt sttt e e 1
6 00-945005 Screw 1/4-20 X 7/16 HeX Hd.......ooiiiiiiieee e 2
7 00-945007 Lockwasher 1/4
8 00-945001 SCrew 1/4-20 X 3/4 TIUSS HU.....coiuiiiiiiie ittt 4
9 00-945025 REAI HOUSING. ..ottt et e st e e e aab et e e s e e e e e nar e e e e e eaaeeeas 1
10 00-945006 Retaining Clip 1 Shaft..........ooiii e 4
11 00-945011 MOUNE BArs, VIMCS.... ..ottt nneeaan 2
12 00-945010 Height Control BUMIPET. .....couuiiiieiiie ittt ettt st e e e e aanes 1
13 00-945034 BUMPSLOP MOUNE PIALE. .......ciiiiiiiii ettt e e 1
14 00-945007 [ Yo VY= T 0T e PSP 1
15 00-945004 Screw 1/4-20 x 1-1/4...
16 00-945062 C-CliP B/4 SNAft..... .ottt et 2
17 00-945020 PIMaN Arm BaSe.......ooiiieiiiiii e e e e e 2
18 00-945059 Ball BEAIMNG. ... ettt bbbttt en e na e aan 2
19 00-945058 Centering BraCket....... oo it e et e et e b e aeee 1
20 00-945009 SCrew 8-32 X 3/8 Pan Ha......cuiiiiiiiiieiee e 1
21 00-945018 (8] o] o T= Tl Vo) A 2o o 1SRRIt 1
22 00-719566 SIEEVING = SHlICON ...ttt b ettt e e b e e st e et e et e e saee e nnneeeeeann 1
23 00-945003 Spring - Cut To Length (0.313")... ettt et e e 1
24 00-945035 (07 T o T 0 [ Y o SRRt 1
*25 00-945021 Upper Spring Mount (Previous CONSIIUCHION)...........iitiiiiiiiieii ettt 1
26 00-945078 Pitman Arm BUSKHING........ooiuiii e 4
27 00-945061 UPPEr SPriNG Cap PiN. ..ot e 1
*28 00-945022 Spring Alignment Rod (Previous Construction)
*29 00-945056 Lower Spring Alignment Shaft (Previous Construction)............cccuveiiiiiniieiiiie e 2
*30 00-945051 System Spring (Previous CONSIIUCHON)........ciiuiiiiaiieii et e et e e ebeeeeees 2
31 00-945024 LOWET PIVOt ROM. ...ttt ettt ettt ean e e nneeaae 1
*32 00-945023 Lower Spring Mount (Previous ConstruCtioN)...........coouiiiiiiiiiiiiee e 1
33 00-498756 Screw 6-32 x 3-16
34 00-945048 COVET = WIMBWAY ...ttt ettt ettt e et et e b et et eea b e e ehe e e bt e ea b e e saeeenteeanbeesate e nnbneeaeann
35 00-945083 GIOIMIMEL......cee ettt r e ettt e e a e et e et ekt e s n e e et nee e et e e s reeneeann e e ennee s 1

36 00-945015-00001  Left Arm (With WIFEWAY).....cc.ueeiiueieiiieeiiee ettt ettt ettt est e e e e e 1

37 00-944953 Bracket - Gap AGJUST........eiiiiiiiee et et e e e e e e aaaeeens 1
38 00-091792-A0T45  SCIBW. .. .eeueieeesteeieeeee st et et eaeeste et et e eaeeneeaneeaseesseeneeameeaseeaseenseameeaseeseameeemeeseenseaneeaneeneeenneeeenees 2
39 00-945017-00001  AIM HANAIE......ciiieieee ettt ettt eae et e e e em e sa e e teenteaneenne e e e e nneeeenees 1
40 00-944952 Bracket - Gap AQJUSE LEJ. ... ..oouiiiiiiiii e e 1
41 00-090866-A0007  Wing Nut
42 00-945000 Screw 1/4-20 X 1-1/4 COUNLEISINK......cocuiiiiiiiiii et 4
43 00-945016-00001  Right Arm (Without WIr€WaY)........ccveiuuiiiiiiiiieitierie ettt 1
44 00-945087-0000A  GAP AdJUSE ACCESSOTY......eiiiiiiieaiuiieeeiiteee ettt e e aabeeeeasee e e e aateeeaabseeeaaaeeeeeaasseeesasbeeeaasneeeeasnnbnbnsnnees 1
45 00-945088 Mount Bar - Gap Adjust (ReqQ'd W / IEM 44).......ccuoiiiiiiieie e 1
**46 00-976771-0000A  Spring Mount Assy. (Current CONSLIUCHON).........coiiiiiiiiii e 1

* No Longer Available, Use item 46.
** Can only be exchanged as an assembly in the field.
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